INSTALLATION INSTRUCTIONS

Save this PDF as:
 WORD  PNG  TXT  JPG

Size: px
Start display at page:

Download "INSTALLATION INSTRUCTIONS"

Transcription

1 Thank you for purchasing Poison Spyder Rocker Knockers for your Jeep JK. You now own the ultimate in rocker panel protection for your Jeep. If you purchased the Slider option, these have already been welded to the Rocker Knockers and install in the same manner, with the few exceptions noted in the instructions. Installation is fairly simple with the right tools and good mechanical abilities. If you are not confident in your mechanical skills, please seek the help of a professional to perform the installation. Please read through these entire instructions before proceeding with installation. PARTS LIST Please check your packages immediately upon arrival to ensure that everything listed is included, and to check for damage during shipping. If anything is missing or damaged, call Poison Spyder at (951) as soon as possible. (1) Driver side JK Rocker Knocker (1) Pass. side JK Rocker Knocker (16) 3/8-16X1 SS button head socket cap screw (16) 3/8 flat washer (16) 3/8 split lock washer (10) 3/8-16 U-nut clip fat (6) 3/8-16 U-nut clip skinny (12) 5/16-18 nylon insert lock nut (12) 5/16 flat washer JK ROCKER KNOCKERS INSTALLATION The following items are provided only for Rocker Knockers with Sliders, and vary by model: 2-DR 4-DR (22) (28) 1/4-20X3/4 SS flat head cap screw (22) (28) 1/4-20 nylon insert lock nut (22) (28) 1/4 flat washer TOOLS NEEDED 1/2 open end wrench 7/16 open end wrench 7/32 hex key 5/32 hex key 1/2 drill motor 1/4 drill bit 7/16 drill bit 9/16 drill bit Anti-sieze compound Pneumatic or electric cut-off wheel, body saw or reciprocating saw (optional) Die grinder with 1/4 bit (optional) Touch-up paint (optional) Fine point felt tip marker Center punch

2 Poison Spyder Customs JK ROCKER KNOCKERS INSTALLATION Page 2 Hammer Measuring tape 1/4 drive ratchet 10mm X 1/4 driver socket 13mm X 1/4 drive socket 7/16 X 1/4 drive socket 3 socket extension, 1/4 drive BEFORE YOU BEGIN It is imperative that you read and follow instructions to ensure that you will have a successful installation. Failure to do so may result in an unsatisfactory installation. It is the purchaser/installer s responsibility to inspect the package for any missing pieces prior to beginning installation. Carefully read the product warranty and hold harmless agreement at the end of this document Read through instructions thoroughly before beginning installation. INSTALL PREPARATION: 1. Park vehicle on a level surface and set the emergency brake. You will want to wear eye protection beyond this point in time. 2. If your Wrangler is a Rubicon edition or it is equipped with rocker protection or steps, they will now need to be removed. Factory installed rocker protection is held on by: a. 2-DR: four (4) nuts in the pinch weld and two (2) bolts that go into the bottom of the tub. b. 4-DR: six (6) nuts in the pinch weld and three (3) bolts that go into the bottom of the tub. Using the ¼ drive, 10mm socket and the 13mm socket remove the hardware that fastens the rocker protection to the Jeep. Do not discard the hardware as you will need it to reinstall the rockers. Remove the factory rocker protection from the Jeep by gently pulling it away from the tub. See figure 1, 2 and 3 FIGURE 1 FIGURE 2 FIGURE 3 3. Locate and remove the four (4) nut clips that are located under the Jeep (two on each side). These are what the OEM bolts threaded into. On 4-door models the rearmost bolt threads directly into the tub. Do not attempt to remove this nut insert! INSTALLATION PROCEDURE 1. Starting with the drivers side, use the 7/16 drill bit to open up the existing holes in the pinch weld flange as shown in figure 4. There are four (4) of these holes on a 2-door JK, and six (6) on a 4-door. Use caution when

3 Poison Spyder Customs JK ROCKER KNOCKERS INSTALLATION Page 3 drilling these holes the material is thin and a bit this size can catch and distort the metal. FIGURE 4 2. (2-door models only) Starting from the front of the Jeep, count backward to the fourth hole in the pinch weld flange. FIGURE 5 From the center line of the fourth hole, measure backward (toward the rear of the Jeep) 11-3/4 and mark a vertical line in the pinch weld flange. FIGURE 6 From this mark, measure another 4-5/16 toward the rear of the Jeep and make another mark in the pinch weld flange. FIGURE 7 Next, measure from the bottom edge of the pinch weld flange, at each vertical mark, and make a horizontal mark 5/16 up from the bottom edge. FIGURE 8 You should now have two cross-marks on the pinch weld flange. 3. (2-door models only) Center punch and drill two 1/4 holes through the pinch weld flange, one at each cross-mark made in the previous step. FIGURE 9 Use the 7/16 drill bit to open up the two holes. Use caution when drilling these holes as the material is very thin and a large drill bit

4 Poison Spyder Customs JK ROCKER KNOCKERS INSTALLATION Page 4 can catch and distort the metal. 5. (Optional) Use the die grinder to elongate the holes in the pinch weld about 1/16 toward the front and back. The holes should now have the appearance of an oval. This step will make it easier to install and remove the Rocker Knockers. 6. If you are installing Rocker Knockers with Sliders, remove the dimpled panel at this time and set aside. For this you will need your 7/16 socket, 3 extension and 1/4 drive ratchet, as well as a 5/32 hex key. As an optional step to achieve a more unique look, you may paint or powder-coat these dimpled panels, in order to provide some additional color to your Jeep. 7. Have a helper assist you for the following steps. Hold the Rocker Knocker up to the rocker area of the Jeep, and carefully align the six (6) mounting studs of the Rocker Knocker with the six holes in the pinch weld seam. Slide the Rocker Knocker into place, with the studs protruding through the holes in the pinch weld flange. FIGURE With your helper applying pressure to the Rocker Knocker against the side of the Jeep, use a fine-tip felt marker to trace the six (6) elongated holes in the Rocker Knocker mounting flange under the Jeep. FIGURE (Optional) For additional tire clearance at both ends of the Rocker Knocker, you may trim a small corner of the Jeep s body tub at either end of the Rocker Knocker. With the Rocker Knocker installed (it is temporarily installed at this time, it will be removed again before final installation), use a fine-tip felt marker to trace an angled cut mark on the corner of the body tub as shown. FIGURE 12 Align the cut mark with the angle of the end of the Rocker Knocker tube. After the Rocker Knocker is removed (in later steps), trim the corner with a pneumatic cut-off wheel, body saw or reciprocating saw. FIGURE 13

5 Poison Spyder Customs JK ROCKER KNOCKERS INSTALLATION Page 5 Use a file to remove burrs, then apply some aerosol clear coat paint to the cut edge to prevent rust. FIGURE Remove the Rocker Knocker and set it aside. Center-punch and drill 1/4 holes at each of the ovals you traced into the underside of the Jeep in step 8. Then use the 9/16 drill to open the same holes further. FIGURE Use some aerosol clear coat or paint color of your choice to coat the cut edges of the drilled holes to prevent rust. Do this for the holes made in step 10 as well as those made earlier in the pinch weld flange in step Locate the 3/8-16 U-nut clips that are supplied in the hardware kit. Note that some are flat along their edges while others are bulged. The flat-edged ones are referred to as skinny nut clips, while the bulgeedged ones are referred to as fat nut clips. For each side you will use three (3) skinny clips and five (5) fat clips. These nut clips will slip into the rectangular holes along the underside of the Jeep as shown in Figure 16, allowing the nut portion of the clip to locate at the round holes you just drilled adjacent to the rectangular holes. FIGURE 16 Note that some of the rectangular holes are narrower than others, specifically at the 4th, 5th and 6th bolt locations (counting back from the front of the Jeep). These are where you will use the skinny clips, while you will use the fat clips in the wider rectangular holes. 13. If installing Rocker Knockers with the optional Slider bar, re-install the dimpled panel that was removed in an earlier step. Used the 1/4-20X3/4 SS flat head cap screws, 1/4 flat washers and 1/4-20 nylon insert lock nuts that were included with the hardware kit. There will be 22 of each of these for 2-door JK s, 28 of each for 4-doors. Use the 1/4 drive ratchet, extension and 7/16 socket, along with the 5/32 hex key, to tighten these fasteners. CAUTION: hold the screw head stationary with the hex key as you tighten the nut with the ratchet. If you let the bolt head spin it may damage the paint or powder coat. Tighten these fasteners to 15 ft./lbs. 14. Reinstall the Rocker Knocker onto the Jeep, this time for final installation. Carefully align the studs with the mounting holes in the pinch weld flange, as before. Install a 5/16 flat washer and 5/16-18 nylon insert lock nut onto each of the Rocker Knocker s mounting studs, where they protrude through the pinch weld flange. Only finger-tighten the nuts at this time. 15. Insert a 3/8 SS button socket head cap screw with 3/8 split lock washer and 3/8 flat washer (in that order, under the head of the screw) through each of the eight (8) elongated holes in the Rocker Knocker mounting flange along the underside of the Jeep, and thread into the 3/8-16 U-nut clips previously installed at each location. Be

6 Poison Spyder Customs JK ROCKER KNOCKERS INSTALLATION Page 6 careful not to strip the threads on the nut clips! It is sometimes necessary to jiggle the bolt and/or nut clip a little bit to properly align the threads. Only finger-tighten these screws at this time. 16. Use the 1/2 box end wrench to tighten the six (6) 5/16-18 lock nuts on the mounting studs that protrude through the pinch weld flange. FIGURE Use the 7/32 hex key to tighten the eight (8) 3/8-16X1 SS button head socket cap screws on the Rocker Knocker mounting flange along the underside of the Jeep. FIGURE Repeat the procedure for the passenger side.

7 Poison Spyder Customs JK ROCKER KNOCKERS INSTALLATION Page 7 WARRANTY Poison Spyder Customs warranties all of the products we sell and distribute for one (1) year from the date of sale. These products will be free from defects in material and workmanship under normal installation, and use. Due to the intended use the powder coat finish is warranted for ninety (90) days. The finish warranty will not cover a product if it has been damaged in any way. Warranty is limited to repair or replacement. Poison Spyder Customs does not offer any type of labor or shipping allowance and all warranty claims are subject to inspection by Poison Spyder Customs. At the discretion of Poison Spyder Customs, the products in question can be repaired or replaced when found defective. Prior to any replacement or repair, written authorization must be obtained from Poison Spyder Customs. Failure to contact us prior to having warranty work preformed will immediately void all applicable warranties; and it is then the sole responsibility of the customer to remit any payment incurred. The warranty expressed above is the sole warranty of Poison Spyder Customs, and any other expressed or implied warranties are hereby specifically excluded and disclaimed. HOLD HARMLESS AGREEMENT 1. In purchasing a Poison Spyder Customs Product I release, waive, discharge and covenant not to sue Poison Spyder Customs officers, servants, agents, or employees (hereinafter referred to as Releasees) from any and all liability, claims, demands, actions and causes of action whatsoever arising out of or related to any loss, damage, or injury, including death, that may be sustained by me (or anyone else), any property belonging to me (or anyone else), whether caused by the negligence of the releasees or otherwise, while working on, using or any activity related to this product. 2. I am fully aware of risks and hazards connected with the use of a this product and I elect to voluntarily engage in such use of this product knowing that the use may be hazardous to me and my property. I voluntarily assume full responsibility for any risks of loss, property damage or personal injury, including death, that may be sustained by me (or anyone else), or any loss or damage to property owned by me (or anyone else), as a result of using this product, whether caused by the negligence of releasees or otherwise. 3. I further agree to indemnify and hold harmless the releasees from any loss, liability, damage or costs, including court cost and attorney fees, that they may incur due to my use of a this product, whether caused by negligence of releasees or otherwise. 4. It is my express intent that this Release and Hold Harmless Agreement shall bind the members of my family and spouse, if I am alive, and my heirs assigns and personal representative, if I am deceased, and shall be deemed as a release, waiver, discharge, and covenant not to sue the above named releasees. I further agree that this Waiver of Liability and Hold Harmless Agreement shall be construed in accordance with the laws of the State of California. By accepting this product, I acknowledge and represent that I have read the above Waiver and Liability and Hold Harmless Agreement, understand it and accept it voluntarily as my own free act and deed; no oral presentations, statements, or inducements, apart from the foregoing written agreement, have been made; I am at least eighteen (18) years of age and fully competent; and I execute this Release for full, adequate and complete consideration fully intending to be bound by same. If you do not agree with the preceding Hold Harmless Agreement, you may return the product and receive a full refund. Please, contact a Poison Spyder Customs sales representative and they will issue a call tag for the product in question. Once the product has been received by Poison Spyder Customs a full refund will be issued.

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS JK BODY ARMOR INSTALLATION Thank you for purchasing Poison Spyder Body Armor for your Jeep JK. Although it is a lengthy procedure, Installation is fairly simple with the right tools and good mechanical

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS JK BRAWLER ROCKERS INSTALLATION Thank you for purchasing Poison Spyder Brawler Rockers for your Jeep JK. Although it is a lengthy procedure, Installation is fairly simple with the right tools and good

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS CJ FULL WIDTH CONVERSION KIT The Poison Spyder Customs Full Width Axle Conversion Kit is designed to mount full width axle assemblies underneath 76 to 86 Jeep CJ s (CJ-5, CJ-7 & CJ-8). The kit is designed

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS A JK FRONT ROCKBRAWLER BUMPER INSTALL D C B Thank you for purchasing a Poison Spyder Front RockBrawler Bumper for your Jeep JK. You now own the ultimate off-road bumper, which will give you many years

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS JK FRONT CRUSHER FLARES INSTALLATION Thank you for purchasing Poison Spyder Front Crusher Flares for your Jeep JK. Installation is fairly simple with the right tools and good mechanical abilities. If you

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS CJ-7 FULL CAGE KIT INSTALL Thank you for purchasing a Poison Spyder Full Cage Kit for your Jeep CJ-7. Poison Spyder s innovative Lazer-Fit technology provides for the easiest, fastest installation of any

More information

JK Brawler Rockers. *Includes ONE of the Hardware Kits (not both)

JK Brawler Rockers. *Includes ONE of the Hardware Kits (not both) INSTALLATION INSTRUCTIONS INST-17-08-200_A JK Brawler Rockers IMPORTANT: Thank you for purchasing this Poison Spyder product. Please read through this entire document before proceeding with installation.

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS 8 22 21 6 20 15 4 5 7 20 23 14 3 16 13 12 2 17 12 11 10 1 9 23 15 20 20 6 5 21 22 7 8 Thank you for purchasing a Poison Spyder Full Cage Kit for your Jeep TJ Unlimited (LJ). Poison Spyder s innovative

More information

JK Crusher Corners. *Includes ONE of the Hardware Kits (not both)

JK Crusher Corners. *Includes ONE of the Hardware Kits (not both) INSTALLATION INSTRUCTIONS INST-18-05-020_A JK Crusher Corners IMPORTANT: Thank you for purchasing this Poison Spyder product. Please read through this entire document before proceeding with installation.

More information

YJ DeFenders. These installation instructions apply to the following Poison Spyder products:

YJ DeFenders. These installation instructions apply to the following Poison Spyder products: INSTALLATION INSTRUCTIONS INST-13-02-070_A YJ DeFenders IMPORTANT: Thank you for purchasing this Poison Spyder product. Please read through this entire document before proceeding with installation. If

More information

JK Rear Crusher Flares

JK Rear Crusher Flares INSTALLATION INSTRUCTIONS INST-17-05-010_A JK Rear Crusher Flares IMPORTANT: Thank you for purchasing this Poison Spyder product. Please read through this entire document before proceeding with installation.

More information

JK Front Crusher Flares

JK Front Crusher Flares INSTALLATION INSTRUCTIONS INST-17-03-030_A JK Front Crusher Flares IMPORTANT: Thank you for purchasing this Poison Spyder product. Please read through this entire document before proceeding with installation.

More information

JK Rear Inner Fenders

JK Rear Inner Fenders INSTALLATION INSTRUCTIONS INST-17-05-080_A JK Rear Inner Fenders IMPORTANT: Thank you for purchasing this Poison Spyder product. Please read through this entire document before proceeding with installation.

More information

JK Titan Tub Armor 2 and 4 Door

JK Titan Tub Armor 2 and 4 Door JK Titan Tub Armor 2 and 4 Door Thank you for purchasing one of our quality products. From product conception to the moment we packaged this product our focus has been on providing you with the very best.

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS INSTALLATION INSTRUCTIONS ROCK SLIDERS APPLICATION: 2007-2018 Jeep Wrangler JK 2 Door (Excl. JL) PART NUMBER: 42-7005 ITEM QUANTITY DESCRIPTION TOOLS NEEDED 1,2 2 ROCK SLIDER ASSEMBLY, DRIVER (1) AND PASSENGER

More information

JK TrailGate JK TrailGate

JK TrailGate JK TrailGate INSTALLATION INSTRUCTIONS INST-17-66-010_A JK TrailGate IMPORTANT: Thank you for purchasing this Poison Spyder product. Please read through this entire document before proceeding with installation. If

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS AUTOMOTIVE PRODUCTS, INSTALLATION INSTRUCTIONS ROCK SLIDERS APPLICATION: 2007-2017 Jeep Wrangler JK 2 Door PART NUMBER: 42-7005 ITEM QUANTITY DESCRIPTION TOOLS NEEDED 1,2 2 ROCK SLIDER ASSEMBLY, DRIVER

More information

Installation Manual Roof Zone Ladder Rack

Installation Manual Roof Zone Ladder Rack Installation Manual Roof Zone Ladder Rack 102113,E1346 Installation Time: About 90 minutes. Depending on truck and Do-it-Yourself experience level Tools Required: Electric Drill with 1/2 Chuck 1/2 & 7/32

More information

ASSEMBLY INSTRUCTIONS FOR HAULER II UNIVERSAL CAMPER SERIES RACKS

ASSEMBLY INSTRUCTIONS FOR HAULER II UNIVERSAL CAMPER SERIES RACKS ASSEMBLY INSTRUCTIONS FOR HAULER II UNIVERSAL CAMPER SERIES RACKS C11U2873-1 shown above Package Contents: HARDWARE KIT PARTS (4) 3/8-16 x 3 CARRAIGE BOLTS (1) RAIL DRIVER S SIDE ASSEMBLY (20) 3/8-16 x

More information

Installation Instructions. JK Titan Tub Armor 2 and 4 Door. Pre-Install Notes:

Installation Instructions. JK Titan Tub Armor 2 and 4 Door. Pre-Install Notes: JK Titan Tub Armor 2 and 4 Door Thank you for purchasing one of our quality products. From product conception to the moment we packaged this product our focus has been on providing you with the very best.

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS INSTALLATION INSTRUCTIONS R5 STEP BOARD APPLICATION: 2009-2017 Dodge Ram 1500 Quad / Crew Cab 2010-2017 Dodge Ram 2500/3500 Crew Cab PART NUMBER: 28-51040, 28-51045, 28-51050, 28-51055 ITEM QUANTITY DESCRIPTION

More information

VAN STORAGE SOLUTIONS FOR THE WAY YOU WORK

VAN STORAGE SOLUTIONS FOR THE WAY YOU WORK WWW.WEATHERGUARD.COM VAN STORAGE SOLUTIONS FOR THE WAY YOU WORK Weather Guard / KNAACK 420 E. Terra Cotta Ave. Crystal Lake, IL 60014 USA 800-456-7865 (Toll Free) 800-334-2981 (Fax) Knaack.OrderEntry@wernerco,.com

More information

YJ/CJ-7 Lazer-Fit Full Cage Kit

YJ/CJ-7 Lazer-Fit Full Cage Kit INSTALLATION INSTRUCTIONS INST-13-19-020_A YJ/CJ-7 Lazer-Fit Full Cage Kit IMPORTANT: Thank you for purchasing this Poison Spyder product. Please read through this entire document before proceeding with

More information

RBP-1215B-RX DODGE RAM QUAD CAB RX3

RBP-1215B-RX DODGE RAM QUAD CAB RX3 RBP-1215B-RX3 2002-2017 DODGE RAM 15-3500 QUAD CAB RX3 Passenger side RX-3 Side Step Drill Template Passenger side rear Modular Bracket (6) L Support Brackets Driver side rear Modular Bracket Driver side

More information

ASSEMBLY INSTRUCTIONS FOR SERVICE BODY A MOUNT RACKS

ASSEMBLY INSTRUCTIONS FOR SERVICE BODY A MOUNT RACKS ASSEMBLY INSTRUCTIONS FOR SERVICE BODY A MOUNT RACKS T12 Service Body A shown with optional middle crossbar Package Contents: HARDWARE KIT PARTS (8) 3/8-16 x 3 CARRAIGE BOLTS (1) RAIL DRIVER S SIDE ASSEMBLIES

More information

ASSEMBLY INSTRUCTIONS FOR HAULER II SERVICE BODY A RACK

ASSEMBLY INSTRUCTIONS FOR HAULER II SERVICE BODY A RACK ASSEMBLY INSTRUCTIONS FOR HAULER II SERVICE BODY A RACK T12USBA-1 shown above Package Contents: HARDWARE KIT PARTS (4) 3/8-16 x 3 CARRAIGE BOLTS (1) RAIL DRIVER S SIDE ASSEMBLY (20) 3/8-16 x 2 CARRAIGE

More information

ATTENTION: PLEASE READ AND UNDERSTAND ALL INSTRUCTIONS AND WARNINGS BEFORE ASSEMBLING, INSTALLING OR USING THIS PRODUCT.

ATTENTION: PLEASE READ AND UNDERSTAND ALL INSTRUCTIONS AND WARNINGS BEFORE ASSEMBLING, INSTALLING OR USING THIS PRODUCT. INSTALLATION MANUAL Models 96111-3-02 & 96511-3-02 Bulkheads for 2014 and Later Ford Transit Connect Vans ATTENTION: PLEASE READ AND UNDERSTAND ALL INSTRUCTIONS AND WARNINGS BEFORE ASSEMBLING, INSTALLING

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS INSTALLATION INSTRUCTIONS SNYPER TUBULAR FENDERS APPLICATION: 2007-2017 Jeep Wrangler JK PART NUMBER: 62-1005, 62-1015 ITEM QUANTITY DESCRIPTION TOOLS NEEDED 1,2 2 FRONT FENDERS, DRIVER (1) AND PASSENGER

More information

PROVEN WORLDWIDE SNORKEL FOR CHEVY COLORADO NEW PRODUCT

PROVEN WORLDWIDE SNORKEL FOR CHEVY COLORADO NEW PRODUCT AEV30272AC Last Updated: 10/09/18 PROVEN WORLDWIDE SNORKEL FOR CHEVY COLORADO NEW PRODUCT Please visit www.aev-conversions.com to view the most current installation guide for this product. This is a new

More information

4 DOOR JK ROCK SLIDERS INSTALLATION

4 DOOR JK ROCK SLIDERS INSTALLATION SIGNATURE SERIES 4 DOOR JK ROCK SLIDERS INSTALLATION 1. To remove either the Jeep JK Wrangler Unlimited Rubicon rocker guards or Sahara running boards, use a 10mm wrench to remove the 3 pairs of nuts securing

More information

ASSEMBLY INSTRUCTIONS FOR T-10, T-11 & T-12 SERIES RACKS

ASSEMBLY INSTRUCTIONS FOR T-10, T-11 & T-12 SERIES RACKS ASSEMBLY INSTRUCTIONS FOR T-10, T-11 & T-12 SERIES RACKS T12SHD-1 with 26 Legs shown above. Package Contents: HARDWARE KIT PARTS (8) 3/8-16 x 3 CARRAIGE BOLTS (1) RAIL DRIVER S SIDE ASSEMBLIES (20) 3/8-16

More information

Installation Instructions Jeep JL Front Grumper Product Number: GR4600 Application: 18+ JEEP JL

Installation Instructions Jeep JL Front Grumper Product Number: GR4600 Application: 18+ JEEP JL ! IMPORTANT SAFETY GUIDE Your safety and the safety of others is very important. In order to help you make informed decisions about safety, we have provided the following warnings, safety precautions,

More information

US RACK, Inc Falcon Drive, Madera, CA

US RACK, Inc Falcon Drive, Madera, CA US RACK, Inc - 2850 Falcon Drive, Madera, CA 93637-559-661-3050 INSTALLATION AND USE INSTRUCTIONS for Long-John Extension Ladder Rack WARNING: Do NOT attempt to install or use this rack without following

More information

4 DOOR JK ROCK SLIDERS INSTALLATION

4 DOOR JK ROCK SLIDERS INSTALLATION SIGNATURE SERIES 4 DOOR JK ROCK SLIDERS INSTALLATION 1. To remove either the Jeep JK Wrangler Unlimited Rubicon rocker guards or Sahara running boards, use a 10mm wrench to remove the 3 pairs of nuts securing

More information

INSTALL INSTRUCTIONS

INSTALL INSTRUCTIONS Jeep JK Rear Corner Skins Product : JK200,JK201,JK202,JK203 Applica on : 2007+ Jeep Wrangler JK ( 2 Door and 4 Door ) Page ( 1 of 6 ) I WARNING Read the instruc ons completely before beginning installa

More information

By SP Partners, LLC. INSTALLATION GUIDE. ProTech-12

By SP Partners, LLC.  INSTALLATION GUIDE. ProTech-12 By SP Partners, LLC www.rainbowatticstair.com INSTALLATION GUIDE ProTech-12 IMPORTANT READ THIS FIRST Inspect stair for any damage prior to installation. Stair is NOT to be installed while home is under

More information

ATTENTION: PLEASE READ AND UNDERSTAND ALL INSTRUCTIONS AND WARNINGS BEFORE ASSEMBLING, INSTALLING OR USING THIS PRODUCT.

ATTENTION: PLEASE READ AND UNDERSTAND ALL INSTRUCTIONS AND WARNINGS BEFORE ASSEMBLING, INSTALLING OR USING THIS PRODUCT. VAN STORAGE SOLUTIONS FOR THE WAY YOU WORK TM INSTALLATION MANUAL BULKHEAD Model Number 96101-3-01 ATTENTION: PLEASE READ AND UNDERSTAND ALL INSTRUCTIONS AND WARNINGS BEFORE ASSEMBLING, INSTALLING OR USING

More information

ATTENTION: PLEASE READ AND UNDERSTAND ALL INSTRUCTIONS AND WARNINGS BEFORE ASSEMBLING, INSTALLING OR USING THIS PRODUCT.

ATTENTION: PLEASE READ AND UNDERSTAND ALL INSTRUCTIONS AND WARNINGS BEFORE ASSEMBLING, INSTALLING OR USING THIS PRODUCT. PLAN YOUR VAN (TIPS FOR FASTER INSTALLATION) Installing your Transit bulkhead is very clear cut following these instructions. Before cutting or drilling in the floor, verify the location of you gas tank,

More information

Assembly Instructions and Parts Manual JPSF-1 Fence and JPSR Rail Set

Assembly Instructions and Parts Manual JPSF-1 Fence and JPSR Rail Set Assembly Instructions and Parts Manual JPSF-1 Fence and JPSR Rail Set WALTER MEIER (Manufacturing) Inc. 427 New Sanford Road LaVergne, Tennessee 37086 Part No. M-708482 Ph.: 800-274-6848 Revision C2 02/2013

More information

ADJUSTABLE MOUNTING POST

ADJUSTABLE MOUNTING POST C Part Number 069 B EACH CARTON CONTAINS D Floor Mounting Kit A. Bottom Post Assembly B. Top Post Assembly C. Flange Head Bolts (x2) D. Floor Mounting Kit. 5/8 Wx/6 Hx0 L framing channels (x2) 2. /8-6x4

More information

PRESENT, FORD TRANSIT, 148 WHEEL BASE ROCKER GUARDS

PRESENT, FORD TRANSIT, 148 WHEEL BASE ROCKER GUARDS 4031 2013-PRESENT, FORD TRANSIT, 148 WHEEL BASE ROCKER GUARDS Version 1.0 General Notes For the most up to date and current instructions, please visit our website at www.vancompass.com Please read all

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS AUTOMOTIVE PRODUCTS, INSTALLATION INSTRUCTIONS SPORTSMAN WINCH MOUNT GRILLE GUARD APPLICATION: 2016-2017 Toyota Tacoma PART NUMBER: 40-93885, 45-93880, 46-23885 ITEM QUANTITY DESCRIPTION TOOLS NEEDED 1

More information

Assembly Instructions and Parts Manual JPSF-1 Fence and JPSR Rail Set #

Assembly Instructions and Parts Manual JPSF-1 Fence and JPSR Rail Set # Assembly Instructions and Parts Manual JPSF-1 Fence and JPSR Rail Set #1002493 JET 427 New Sanford Road LaVergne, Tennessee 37086 Part No. M-708482 Ph.: 800-274-6848 Revision C3 02/2014 www.jettools.com

More information

Loading Dock Safety Gate

Loading Dock Safety Gate Installation Instructions/Operation and Maintenance Manual Models LDSG-120-PCY LDSG-144-PCY Table of Contents Product Information...2 Parts List...3 Installation Instructions...5 Operation...13 Inspection

More information

Installation Guide for Rough Country 1.25 inch Body Lift Kit w/o Shocks (07-15 Wrangler JK 4 Door) Item # J10048 Option B; Manual

Installation Guide for Rough Country 1.25 inch Body Lift Kit w/o Shocks (07-15 Wrangler JK 4 Door) Item # J10048 Option B; Manual Installation Guide for Rough Country 1.25 inch Body Lift Kit w/o Shocks (07-15 Wrangler JK 4 Door) Item # J10048 Option B; Manual Installation Time: 3 Hours Tools Required: Jack (Tall enough to reach body

More information

OWNER S MANUAL STORAGE SHED MODELS: STOR-96-G-W-1RH & STOR-912-G-W-1RH

OWNER S MANUAL STORAGE SHED MODELS: STOR-96-G-W-1RH & STOR-912-G-W-1RH STORAGE SHED MODELS: STOR-96-G-W-1RH & STOR-912-G-W-1RH OWNER S MANUAL Introduction.. 1 Assembly Instructions STOR-96-G-W-1RH... 2 Assembly Instructions STOR-912-G-W-1RH... 8 STOR-96-G-W-1RH Exploded Parts

More information

======================================================================================== ( DR / DR) JK WRANGLER MOD RACK

======================================================================================== ( DR / DR) JK WRANGLER MOD RACK (10984 4DR / 10982 2DR) JK WRANGLER MOD RACK INSTALLATION SHEET Important Notes: Some brands of windshield light brackets and snorkels may not be compatible with the 10984 MOD Rack System. Body lifts are

More information

Jeep. Flat Style Fender Flares Front Pair. Included in Hardware Kit:

Jeep. Flat Style Fender Flares Front Pair. Included in Hardware Kit: Jeep Flat Style Fender Flares Front Pair STEP 1 PRIOR TO INSTALLATION A) Bushwacker only approves installing the fl ares according to these written instructions with the hardware provided. WARNING: Failure

More information

STYLE BAR & TONNEAU COVER INSTALLATION

STYLE BAR & TONNEAU COVER INSTALLATION STYLE BAR & TONNEAU COVER INSTALLATION INSTALLATION MANUAL: 2005 to '09 Mustang P/N: 10-8002-C12071B Saleen Performance, Inc. 1225 East Maple Rd., MI 48083 800-888-8945 www.saleen.com 1 IF YOU ARE NOT

More information

JK Body-Mounted Tire Carrier

JK Body-Mounted Tire Carrier INSTALLATION INSTRUCTIONS INST-17-13-010_C JK Body-Mounted Tire Carrier IMPORTANT: Thank you for purchasing this Poison Spyder product. Please read through this entire document before proceeding with installation.

More information

Check us out on-line! Installation Instructions

Check us out on-line!  Installation Instructions Installation Instructions 2 OPTIONAL ACCESSORIES Order Quantum Rack Accessories Online at www.dawsbetterbuilt.com Cargo Lock Kit Secure Your Load Cargo Locks can easily be installed and adjusted left or

More information

U.S. Rack, Inc Falcon Drive, Madera, CA APR17 INSTALLATION AND USE INSTRUCTIONS for SIDE-MOUNT LADDER RACK

U.S. Rack, Inc Falcon Drive, Madera, CA APR17 INSTALLATION AND USE INSTRUCTIONS for SIDE-MOUNT LADDER RACK U.S. Rack, Inc. 2850 Falcon Drive, Madera, CA 93637 15APR17 INSTALLATION AND USE INSTRUCTIONS for SIDE-MOUNT LADDER RACK WARNING: Do NOT attempt to install or use this rack without following all instructions.

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS INSTALLATION INSTRUCTIONS SPORTSMAN WINCH MOUNT GRILLE GUARD APPLICATION: 2016-2018 Toyota Tacoma PART NUMBER: 40-93885, 45-93880, 46-23885 ITEM QUANTITY DESCRIPTION TOOLS NEEDED 1 1 WINCH TRAY 15MM SOCKET

More information

JK REAR DAGGER BUMPER INSTALLATION INSTRUCTIONS

JK REAR DAGGER BUMPER INSTALLATION INSTRUCTIONS JK REAR DAGGER BUMPER INSTALLATION INSTRUCTIONS TOOLS NEEDED 3/4" wrench or socket 9/16" wrench or socket 17mm wrench or socket 16mm wrench or socket 1/2" drill bit Drill Sawzall, Torch, Grinder with cut

More information

Bushwacker Jeep Flat Style Fender Flares Rear Pair (JK Wrangler 2dr)

Bushwacker Jeep Flat Style Fender Flares Rear Pair (JK Wrangler 2dr) Bushwacker Jeep Flat Style Fender Flares Rear Pair (JK Wrangler 2dr) Note: These instructions involve cutting parts of your vehicle. Please read all instructions prior to starting. Installation Time: 3-4

More information

Bushwacker Jeep Flat Style Fender Flares Front Pair

Bushwacker Jeep Flat Style Fender Flares Front Pair Bushwacker Jeep Flat Style Fender Flares Front Pair Note: These instructions involve cutting parts of your vehicle. Please read all instructions prior to starting. Installation Time: 3-4 Hours Tools Required:

More information

INSTALLATION INSTRUCTIONS DODGE RAM 2 & 4WD 1500 PART # P5058

INSTALLATION INSTRUCTIONS DODGE RAM 2 & 4WD 1500 PART # P5058 INSTALLATION INSTRUCTIONS 2009-13 DODGE RAM 2 & 4WD 1500 PART # P5058 PARTS LIST: Qty Description Qty Description 1 Grille Guard 12 12-1.75mm Hex Nuts 2 Upper Frame Mounting s (for trucks without tow hooks

More information

Introduction. Rocky Mountain Westy Swing Away Carrier Kit Installation Instructions

Introduction. Rocky Mountain Westy Swing Away Carrier Kit Installation Instructions Rocky Mountain Westy Swing Away Carrier Kit Installation Instructions Introduction Thank you for purchasing the Rocky Mountain Westy Swing Away Carrier Kit. We pride ourselves in the products we develop

More information

Installation Instructions Kit, Base Rail Bracket Part # 31413

Installation Instructions Kit, Base Rail Bracket Part # 31413 Installation Instructions Kit, Base Rail Bracket Part # 31413 Dealer / Installer: End User: Provide a copy of these Instructions to the end user of this product. These Instructions provide important operating

More information

8030 Synergy Jeep JK Rear Long Arm Frame Brackets

8030 Synergy Jeep JK Rear Long Arm Frame Brackets General Notes: SYNERGY MFG. 870 INDUSTRIAL WAY, SAN LUIS OBISPO, CA (805) 242-0397 8030 Synergy Jeep JK Rear Long Arm Frame Brackets These instructions are also available on our website; www.synergymfg.com.

More information

SAFETY INJURY & HAZARD

SAFETY INJURY & HAZARD SAFETY Your safety and the safety of others is very important. In order to help you make informed decisions about safety, we have provided installation instructions and other information. These instructions

More information

LC6X4WTM Security Wall Mount with Tilt for up to 60" Flat Screens with VESA 600mm x 400mm or less

LC6X4WTM Security Wall Mount with Tilt for up to 60 Flat Screens with VESA 600mm x 400mm or less Page 1 of 6 The LC6X4WTM Security Wall Mount with Tilt is designed to secure a flat screen, up to a 60", to the wall while still allowing the monitor to tilt. The VESA mounting patterns on the front of

More information

SAFETY THIS PRODUCT IS FOR OFFROAD USE ONLY. ALL LIABILITY FOR INSTALLATION AND USE RESTS WITH THE OWNER.

SAFETY THIS PRODUCT IS FOR OFFROAD USE ONLY. ALL LIABILITY FOR INSTALLATION AND USE RESTS WITH THE OWNER. SAFETY Your safety and the safety of others is very important. In order to help you make informed decisions about safety, we have provided installation instructions and other information. These instructions

More information

RZR 4 Doors Part # Polaris RZR XP & Turbo ( ) Black

RZR 4 Doors Part # Polaris RZR XP & Turbo ( ) Black Racing 3191 N Washington St. Suite 2 Chandler, AZ 85225 1 (800) 708-9803 http://www.racing.com RZR 4 Doors Part # 07-1802 Polaris RZR XP 4 1000 & Turbo (2015-2018) Black Revision No: 01 Revision Date:

More information

SAFETY. Read and understand all safety precautions and instructions before installing this product.

SAFETY. Read and understand all safety precautions and instructions before installing this product. SAFETY Your safety and the safety of others is very important. In order to help you make informed decisions about safety, we have provided installation instructions and other information. These instructions

More information

Installation Instructions Tailgate Rack Bracket

Installation Instructions Tailgate Rack Bracket Installation Instructions Tailgate Rack Application: Jeep Wrangler 1986 Current Part Number: 41411 www.bestop.com - We re here to help! Visit our web site and click on Ask a Question. Click here for more

More information

OPERATORS MANUAL WEEKENDER STEEL LADDER RACK

OPERATORS MANUAL WEEKENDER STEEL LADDER RACK OPERATORS MANUAL WEEKENDER STEEL LADDER RACK WWW.WEATHERGUARD.COM MODELS 1450 & 1475 1475 Shown INSTALLATION TIME Approximate installation time: 60 minutes (depending on truck equipment installation experience

More information

BMW F 800 GS // F 700/650 GS Skid Plate INSTALLATION INSTRUCTIONS

BMW F 800 GS // F 700/650 GS Skid Plate INSTALLATION INSTRUCTIONS made in USA BMW F 00 GS // F 00/0 GS Skid Plate INSTALLATION INSTRUCTIONS Dear Rider, Thank you for choosing AltRider! Whether a seasoned world adventurer or a first time ADV-Newbie, we welcome you to

More information

LC200DS1 Double Stud Articulating Wall Mount for Flat Panel Screens up to 32" with up to 200mm x 200mm VESA Mounting Patterns

LC200DS1 Double Stud Articulating Wall Mount for Flat Panel Screens up to 32 with up to 200mm x 200mm VESA Mounting Patterns Page 1 of 6 LC200DS1 Double Stud Articulating Wall Mount for Flat Panel Screens up to 32" with up to 200mm x 200mm VESA Mounting Patterns A multi-position dual articulating arm for flat screens up to 60

More information

JK Body-Mounted Tire Carrier

JK Body-Mounted Tire Carrier INSTALLATION INSTRUCTIONS INST-17-13-010_A JK Body-Mounted Tire Carrier IMPORTANT: Thank you for purchasing this Poison Spyder product. Please read through this entire document before proceeding with installation.

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS INSTALLATION INSTRUCTIONS E-SERIES STEP BARS / 4 OVAL STEP BARS APPLICATION: 2011-2017 Jeep Grand Cherokee PART NUMBER: 23-3610, 23-3615, 21-3610, 21-3615, 23-73610 ITEM QUANTITY DESCRIPTION TOOLS NEEDED

More information

PRORAC CONTRACTOR SERIES UNIVERSIAL STEEL TRUCK / CAP RACK INSTALLATION INSTRUCTIONS

PRORAC CONTRACTOR SERIES UNIVERSIAL STEEL TRUCK / CAP RACK INSTALLATION INSTRUCTIONS PRORAC CONTRACTOR SERIES UNIVERSIAL STEEL TRUCK / CAP RACK INSTALLATION INSTRUCTIONS 1000 Lb. Capacity Bed Mount 750 Lb. Capacity Cap Mount Package Contents: Parts Hardware (4) Legs (12) 3/8-16 x 1-1/4

More information

SAFETY THIS PRODUCT IS FOR OFFROAD USE ONLY. ALL LIABILITY FOR INSTALLATION AND USE RESTS WITH THE OWNER.

SAFETY THIS PRODUCT IS FOR OFFROAD USE ONLY. ALL LIABILITY FOR INSTALLATION AND USE RESTS WITH THE OWNER. SAFETY Your safety and the safety of others is very important. In order to help you make informed decisions about safety, we have provided installation instructions and other information. These instructions

More information

INSTALLATION GUIDE PREMIUM FRONT BUMPER. AEV30103AE Last Updated: 09/08/14 US PATENTS: D683281, D CHINESE PATENT: ZL

INSTALLATION GUIDE PREMIUM FRONT BUMPER. AEV30103AE Last Updated: 09/08/14 US PATENTS: D683281, D CHINESE PATENT: ZL PREMIUM FRONT BUMPER US PATENTS: D683281, D697842 CHINESE PATENT: ZL 2012 3 0026081.4 AEV30103AE Last Updated: 09/08/14 INSTALLATION GUIDE PLEASE READ BEFORE YOU START TO GUARANTEE A QUALITY INSTALLATION,

More information

STEP 1 : DESTROYER FRONT BUMPER INSTALL GATHER YOUR TOOLS AND LAY OUT YOUR PARTS... *shorty bumper to show hardware* Tools Required:

STEP 1 : DESTROYER FRONT BUMPER INSTALL GATHER YOUR TOOLS AND LAY OUT YOUR PARTS... *shorty bumper to show hardware* Tools Required: DESTROYER FRONT BUMPER INSTALL JL STEP 1 : GATHER YOUR TOOLS AND LAY OUT YOUR PARTS... Tools Required: - Utility knife - 11/16 Deep socket - Ratchet - 11/16 Crescent wrench - Ratchet Extension - 1/4 socket

More information

PRODUCT: JK Hardline Front Fender READ INSTRUCTIONS IN FULL BEFORE INSTALLATION. QUESTIONS? CALL M-F 7:00 AM 5:00 PM PST

PRODUCT: JK Hardline Front Fender READ INSTRUCTIONS IN FULL BEFORE INSTALLATION. QUESTIONS? CALL M-F 7:00 AM 5:00 PM PST PRODUCT: JK Hardline Front Fender READ INSTRUCTIONS IN FULL BEFORE INSTALLATION. QUESTIONS? CALL 916-631-8071 M-F 7:00 AM 5:00 PM PST REV: D 05-30-2017 II-3205 The MetalCloak experience includes the ease

More information

SAFETY THIS PRODUCT IS FOR OFFROAD USE ONLY. ALL LIABILITY FOR INSTALLATION AND USE RESTS WITH THE OWNER.

SAFETY THIS PRODUCT IS FOR OFFROAD USE ONLY. ALL LIABILITY FOR INSTALLATION AND USE RESTS WITH THE OWNER. SAFETY Your safety and the safety of others is very important. In order to help you make informed decisions about safety, we have provided installation instructions and other information. These instructions

More information

LC200WT Security Wall Mount with Tilt for up to 32" Flat Screens

LC200WT Security Wall Mount with Tilt for up to 32 Flat Screens Page 1 of 6 The LC200WT Security Wall Mount with Tilt is designed to secure up to a 32" flat panel monitor to the wall while still allowing the monitor to tilt. The VESA mounting patterns on the front

More information

SAFETY THIS PRODUCT IS FOR OFFROAD USE ONLY. ALL LIABILITY FOR INSTALLATION AND USE RESTS WITH THE OWNER.

SAFETY THIS PRODUCT IS FOR OFFROAD USE ONLY. ALL LIABILITY FOR INSTALLATION AND USE RESTS WITH THE OWNER. SAFETY Your safety and the safety of others is very important. In order to help you make informed decisions about safety, we have provided installation instructions and other information. These instructions

More information

LoD Offroad. Jeep JK 2 Door Sliders Installation Instructions

LoD Offroad. Jeep JK 2 Door Sliders Installation Instructions LoD Offroad Jeep JK 2 Door Sliders Installation Instructions 1. To remove either the Jeep JK Wrangler Unlimited Rubicon rocker guards or Sahara running boards, use a 10mm wrench to remove the 3 pairs of

More information

INSTALLATION INSTRUCTIONS SIDE BAR FORD ESCAPE & MAZDA TRIBUTE PART #

INSTALLATION INSTRUCTIONS SIDE BAR FORD ESCAPE & MAZDA TRIBUTE PART # INSTALLATION INSTRUCTIONS SIDE BAR 2008-2010 FORD ESCAPE & MAZDA TRIBUTE PART # 50136 50137 PARTS LIST: 1 Driver/Left Sidebar 2 10-1.50mm x 35mm Bolt Plate 1 Passenger/Right Sidebar 2 10-1.50mm x 30mm

More information

INSTALL INSTRUCTIONS WELCOME TO THE NEWAGE PERFORMANCE CABINETRY SERIES NEWAGE STEEL WELDED CABINETRY

INSTALL INSTRUCTIONS WELCOME TO THE NEWAGE PERFORMANCE CABINETRY SERIES NEWAGE STEEL WELDED CABINETRY NEWAGE STEEL WELDED CABINETRY WELCOME TO THE NEWAGE PERFORMANCE CABINETRY SERIES ALL CABINETS MUST BE MOUNTED TO STUDS ON A SECURE WALL, AS PER THESE INSTRUCTIONS. FAILURE TO DO SO MAY RESULT IN SERIOUS

More information

Installation Manual Tilt Leg

Installation Manual Tilt Leg Installation Manual Tilt Leg Solar Mounting Solutions March www.ironridge.com 2010 IronRidge, Inc. All Rights Reserved Version 2.0 2 Tilt Leg Installation Guide Introduction The Tilt Leg is a flexible

More information

Rubber Grommet, 36 pcs. 3/4 Screw, 10 pcs. Nut, 10 pcs

Rubber Grommet, 36 pcs. 3/4 Screw, 10 pcs. Nut, 10 pcs Jeep Cherokee ZJ Set Part #10916-07 Rev-2 03-11-10 THESE INSTRUCTIONS INVOLVE CUTTING THE FENDERS OF THE VEHICLE. IT IS IMPORTANT TO READ ALL INSTRUCTIONS PRIOR TO THE CUTTING AND INSTALLATION OF THESE

More information

SAFETY. Read and understand all safety precautions and instructions before installing this product.

SAFETY. Read and understand all safety precautions and instructions before installing this product. SAFETY Your safety and the safety of others is very important. In order to help you make informed decisions about safety, we have provided installation instructions and other information. These instructions

More information

Model 6360/6361. Ambulance Cot Fastener INSTALLATION/OPERATION INSTRUCTIONS. IMPORTANT Keep manual on file at all times.

Model 6360/6361. Ambulance Cot Fastener INSTALLATION/OPERATION INSTRUCTIONS. IMPORTANT Keep manual on file at all times. IMPORTANT Keep manual on file at all times. Model 6360/6361 Ambulance Cot Fastener INSTALLATION/OPERATION INSTRUCTIONS For Parts or Technical Assistance 1 800 784 4336 Table of Contents Introduction..............................................................................

More information

INSTALLATION INSTRUCTIONS WINCH MOUNTING PLATE Part Number: Application: 2007 JEEP JK WRANGLER

INSTALLATION INSTRUCTIONS WINCH MOUNTING PLATE Part Number: Application: 2007 JEEP JK WRANGLER INSTALLATION INSTRUCTIONS WINCH MOUNTING PLATE Part Number: 74247 Application: 2007 JEEP JK WRANGLER Your safety, and the safety of others, is very important. To help you make informed decisions about

More information

CLUB-SPORT ROLL BAR: Volkswagen Mk4 Golf

CLUB-SPORT ROLL BAR: Volkswagen Mk4 Golf HPA Motorsports Inc. 604-888-7274 www.hpamotorsport.com CLUB-SPORT ROLL BAR: Volkswagen Mk4 Golf Congratulations on the purchase of your Club-Sport Roll Bar from HPA Motorsports! The engineering elements

More information

INSTALLATION INSTRUCTIONS GRILLE GUARD RAM 1500 PART # 5058/5058-2

INSTALLATION INSTRUCTIONS GRILLE GUARD RAM 1500 PART # 5058/5058-2 INSTALLATION INSTRUCTIONS GRILLE GUARD PART # 5058/5058-2 PARTS LIST: Qty Description Qty Description 1 Grille Guard 8 12-1.75mm x 35mm Hex Bolts 2 Upper Frame Mounting s (for trucks without tow hooks

More information

THANK YOU FOR PURCHASING THE M/T METAL SERIES MODULAR JK FRONT BUMPER

THANK YOU FOR PURCHASING THE M/T METAL SERIES MODULAR JK FRONT BUMPER THANK YOU FOR PURCHASING THE M/T METAL SERIES MODULAR JK FRONT BUMPER Your safety and the safety of others is very important. Please read and understand all safety precautions before installing this or

More information

Desk/Wall-Mount Rack

Desk/Wall-Mount Rack Desk/Wall-Mount Rack Patent(s) Pending Installation Instructions Post P/N: 119-1752 119-1781 119-1782 119-4014 Frame P/N: 119-1591 119-1754 119-1755 Kit Contents (2) Frames (4) Posts Assembly Hardware

More information

U.S. RACK, Inc Falcon Drive, Madera, CA

U.S. RACK, Inc Falcon Drive, Madera, CA U.S. RACK, Inc. - 2850 Falcon Drive, Madera, CA 93637-559-661-3050 INSTRUCTIONS for FIFTH WHEEL RACK Models 2010-4ADC and 2010-4ADCD WARNING: Do NOT attempt to install or use this rack without following

More information

Toyota Tacoma Extended Cab/Standard Cab Set Part # Rev

Toyota Tacoma Extended Cab/Standard Cab Set Part # Rev Toyota Tacoma Extended Cab/Standard Cab Set Part # 31919 Rev-7 06-23-10 Step 1: Prior to Installation: A) Bushwacker only approves installing the flares according to these written instructions with the

More information

KNEEWALL APPLICATION

KNEEWALL APPLICATION INSTALLATION SUGGESTIONS KNEEWALL APPLICATION LIMITED WARRANTY L.J. Smith, Inc. issues the following Limited Warranty: The product(s) furnished hereunder are warranted to be free from defects in material

More information

ASSEMBLY AND INSTALLATION INSTRUCTIONS

ASSEMBLY AND INSTALLATION INSTRUCTIONS ASSEMBLY AND INSTALLATION INSTRUCTIONS Model 1425 Aluminum Swivel Rack IMPORTANT BEFORE YOU BEGIN Read these instructions and warnings completely before installation. CAPACITY 200 lbs. MAXIMUM NOTE: This

More information

SAFETY THIS PRODUCT IS FOR OFFROAD USE ONLY. ALL LIABILITY FOR INSTALLATION AND USE RESTS WITH THE OWNER.

SAFETY THIS PRODUCT IS FOR OFFROAD USE ONLY. ALL LIABILITY FOR INSTALLATION AND USE RESTS WITH THE OWNER. SAFETY Your safety and the safety of others is very important. In order to help you make informed decisions about safety, we have provided installation instructions and other information. These instructions

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS PART NO. 3373MB 3373MC 3373MH PRODUCT DESCRIPTION: 3000 SERIES STEP GUARD BLACK (GRILLE GUARD & BRUSH GUARDS) 3000 SERIES STEP GUARD CHROMED (GRILLE GUARD & BRUSH GUARDS) 3000 SERIES STEP GUARD BLACK/CHROMED

More information

TACTIK Front Bumper. Installation Manual for Current Wrangler (JK) X

TACTIK Front Bumper. Installation Manual for Current Wrangler (JK) X TACTIK Front Bumper Installation Manual for 2007 - Current Wrangler (JK) # 12052.010X TO REDUCE RISK OF SERIOUS INJURY OR PROPERTY DAMAGE: READ ALL SAFETY MESSAGES AND UNDERSTAND ALL INSTRUCTIONS AND PROCEDURE

More information